
 
 

 

Kitsap County Suquamish WWTP  
Thickening Basis of Design Summary 

and Plant Capacity Assessment 
 

Prepared for  
Kitsap County,  Washington 

February 2014 





 

 
701 Pike Street, Suite 1200 
Seattle, Washington  98101 

 

Kitsap County Suquamish WWTP  
Thickening Basis of Design Summary  

and Plant Capacity Assessment 
 

Prepared for  
Kitsap County,  Washington 

February 2014 
 

 

 
 





 

 

 iii 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

Table of Contents 
List of Figures ...................................................................................................................................................... v 
[...]
Thickening Basis of Design Summary and Plant Capacity Assessment Section 1 

 

 1-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

Table 1-2. WWTP Design Flows and Loadings and Permit Limitsa 

Design criteria Design quantity 

Average Design Flow b 0.4 mgd 

Peak hour flow c  1.0 mgd 

Max month BOD loading 580 lb/d 

Max month TSS loading 737 lb/d 
  Effluent limitations 

Parameter Average monthly Average weekly 

BOD (5-day) 30 mg/L 40 mg/L 
 100 lb/d 150 lb/d 
TSS 30 mg/L 45 mg/L 

 100 lb/d 150 lb/d 

Fecal coliforms 200 CFU/100 mL 400 CFU/100 mL 
CFU = Colony forming units 
a. Effluent limits given in NPDES Permit and Factsheet effective June 1, 2008.  Average design flow and max month BOD and TSS 

loadings are the design values given in the plant design drawings for Kitsap County Wastewater Treatment Plant at Suquamish, 
Washington by Paramatrix, Inc., dated December 1995. 

b. The nominal average design flow of 0.4 mgd was given in the design documents as the Phase 1 design.  The design documents 
indicate that the hydraulic capacity of the headworks and all piping are designed for Phase 2 peak flow (2 mgd). 

c. A peak design flow (PDF) of 1.0 mgd was given in the design documents. It was assumed that this corresponds to the peak hour 
flow, based on information provided in the Suquamish Wastewater Facilities Plan and Engineering Report dated September 1995.  
A design peak day flow value was not given.  

 



Section 1 
Kitsap County Suquamish WWTP:  

Thickening Basis of Design Summary and Plant Capacity Assessment 

 

1-4  
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

BasisOfDesign_Summary_FINAL_Rev3.docx 

 
Figure 1-1. Monthly average and peak day influent flows from 2009 to 2012 

 
Figure 1-2. Monthly average and max day BOD loadings from 2009 to 2012 



Kitsap County Suquamish WWTP:  
Thickening Basis of Design Summary and Plant Capacity Assessment Section 1 

 

 1-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

 
Figure 1-3. Monthly average and max day TSS loadings from 2009 to 2012 

 
Figure 1-4. Monthly average effluent BOD and TSS concentrations from 2009 to 2012 



Section 1 
Kitsap County Suquamish WWTP:  

Thickening Basis of Design Summary and Plant Capacity Assessment 

 

1-6  
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

BasisOfDesign_Summary_FINAL_Rev3.docx 

 
Figure 1-5. Monthly average casino flows from 2009 to 2012 

 
Figure 1-6. Monthly total sludge production rates from 2009 to 2012 



Kitsap County Suquamish WWTP:  
Thickening Basis of Design Summary and Plant Capacity Assessment Section 1 

 

 1-7 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

1.2 Projected Plant Influent Flows and Loadings 
Future plant flows and loadings were estimated for a 20-year horizon (for 2033). The projected flows and 
loadings are summarized in Table 1-3. Also included in the table are the two sets of startup conditions: 
1) 2013 flows and loads without casino expansion and I/I reduction, and 2) 2014 flows and loads with 
casino expansion and I/I reduction. The former represents the scenario with the lowest base flows and 
loadings assuming minimal growth in population. The casino expansion results in a step increase in 
loadings from 2013 to 2014, while I/I reduction results in a decrease in maximum month and peak day 
flows. The future flows from the expanded casino were provided by the Suquamish Tribe staff (included 
in Appendix A). Assumptions used in calculating the total plant influent flow loadings include: 
• Annual growth rate of 2 percent in population and thus the base flow (equivalent to ADWF) through 

the 20-year period is assumed.  Although no specific growth rates for this service area have recently 
been published, discussions with the County indicated that 2 percent would be a reasonable 
assumption for this study.   

• Average dry weather BOD and TSS concentrations of 195 and 238 milligrams per liter (mg/L), 
respectively, for the non-casino portion of the influent wastewater, based on historical data and 
estimated loadings for the current casino wastewater. These concentrations are assumed to remain 
unchanged throughout the 20-year period (i.e., not affected by future I/I reduction and/or water 
conservation). 

• Loading peaking factors for BOD and TSS based on 2009 to 2012 data for the non-casino-related 
wastewater. 

• Flow peaking factors that are somewhat lower (assumed to be about 15 percent lower) than those 
calculated from the 2009 to 2012 plant data as a result of the implementation of I/I reduction 
projects.  

• A peak hour to peak day flow ratio of 1.25 was used.  Hourly flow data are not available, so a 
peaking factor similar to that used for the CKTP flow projections was assumed. 

• I/I reduction implemented in 2014. 
• After the expansion, the casino flows will be 0.063 mgd on an annual average basis and 0.126 mgd 

on a peak day basis per input from the Suquamish Tribe (as shown in Appendix A). 
• Constant BOD and TSS concentrations of 388 and 185 mg/L, respectively, for the casino 

wastewater based on the January and February 2013 sampling data. 
• Constant casino flows and loads.  It is assume that flows and loads will remain constant from year to 

year throughout the 20-year period after the expansion, but will vary daily and seasonally in each 
year. 

  



Section 1 
Kitsap County Suquamish WWTP:  

Thickening Basis of Design Summary and Plant Capacity Assessment 

 

1-8  
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

BasisOfDesign_Summary_FINAL_Rev3.docx 

 
Table 1-3. Projected Flows and Loadings at Suquamish WWTP 

Parameter 2013 w/o casino 
expansion 

2014 w/ casino 
expansion & I/I 

reduction 

2033 w/ casino 
expansion & I/I 

reduction 
Basis for calculation a 

Average dry weather flow (ADWF), mgd  
Annual average flow (AAF), mgd  
Max month flow (MMF), mgd 
Peak day flow (PDF), mgd 
Peak hour flow (PHF), mgd 

0.18 
0.24 
0.44 
0.78 
0.98 

0.21 
0.27 
0.41 
0.69 
0.87 

0.28 
0.37 
0.56 
0.95 
1.19 

2013 ADWF, 2% annual growth 
ADWF/AAF (non-casino) = 0.70 

MMF/ADWF (non-casino)b = 2.72, 2.29 
PDF/MMF (non-casino)b = 1.81, 1.70 

PHF/PDF = 1.25 

Average dry weather BOD load, lb/d 
Annual average BOD load, lb/d 
Max month BOD load, lb/d 
Peak day BOD load, lb/d 

358 
375 
452 
627 

439 
456 
549 
789 

547 
572 
690 
963 

BOD = 195 /388 mg/L c 
Ann avg/ADW (non-casino) = 1.07 

Max mo/ann avg (non-casino) = 1.21 
Peak day/max mo (non-casino) = 1.24 

Average dry weather TSS load, lb/d 
Annual average TSS load, lb/d 
Peak month TSS load, lb/d 
Peak day TSS load, lb/d 

344 
361 
430 
654 

386 
403 
480 
738 

518 
543 
647 
986 

TSS = 238 / 185 mg/L c 
Ann avg/ADW (non-casino) = 1.06 

Max mo/ann avg (non-casino) = 1.19 
Peak day/max mo (non-casino) = 1.49 

a. Concentrations and peaking factors from historical data and special sampling data for casino wastewaters, with adjustments made to 
some of the flow peaking factors to account for future I/I reduction.  

b. Peaking factors for before and after I/I reduction. It was assumed that I/I reduction would be completed in 2014.  
c. Concentrations for non-casino-related wastewater and casino wastewater. 

1.3 Design Loadings to Sludge Handling System 
The design flows and loadings given in Table 1-3 were used to calculate future solids and hydraulic 
loadings of the WAS from the sequencing batch reactors (SBRs) to the sludge handling system. A mass 
balance model was set up to simulate plant operation under different flow and loading conditions, 
accounting for removals in the different unit processes, estimated sludge yields, and recycle streams. 
The results are summarized in Table 1-4.  

 
Table 1-4. Design WAS Loading Rates to Sludge Handling System 

Parameter 

2013 w/o casino 
expansiona 

2014 w/ casino 
expansion 2033 w/ casino expansion 

Annual avg. flow & 
load 

Annual avg. flow 
and load 

Annual avg. flow 
and load 

Max month flow 
and load 

Waste activated sludge 
 Hydraulic load (gpd)b 

 
10,800 

 
13,100 

 
16,500 

 
20,900 

 Mass load (lb/d) b 
 TSS (mg/L) c 

400 
4,500 

490 
4,500 

610 
4,500 

780 
4,500 

 VSS/TSS 0.80 0.81 0.80 0.81 

a. 2013 values shown in table are calculated values.  Actual average WAS flow rate from May 2012 to April 2013 was 18,262 gpd on 
days sludge was wasted.  The max day WAS flow was 30,000 gpd for that period.  Plant data were available for up to April 2012 at the 
time this analysis was performed.  

b. Hydraulic and mass loading rates assuming sludge is wasted from the SBRs every day. Currently, sludge wasting occurs on Monday to 
Friday only.  

c. WAS TSS concentration assumed to be 4,500 mg/L. Plant data show a range from about 2,500 to 6,000 mg/L. 

 



 

 

 2-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

Section 2 

Plant Capacity Assessment 
A preliminary plant capacity assessment was conducted of the major unit processes using existing basis 
of design information. These “nameplate rating” capacities were compared with projected flows and 
loadings to determine when capacity bottlenecks are projected to occur as a result of the casino 
expansion and from population growth in the service area. This analysis also includes a condition 
assessment of the major equipment based on input from the plant staff.  

2.1 Treatment Plant Overview  
The Suquamish WWTP, located on the Port Madison Indian Reservation, has provided secondary 
treatment for the Suquamish service area since 1976. The plant was upgraded in 1998 to include a new 
headworks, SBRs for secondary treatment, ultraviolet (UV) system for disinfection, and a gravity belt 
thickener (GBT) for sludge thickening. Raw influent is screened with a rotary bar screen and then sent to 
a grit chamber for grit removal. The degritted flow is routed alternately between the two SBR basins. 
Effluent from each SBR flows to an equalization basin during the decant phase. The equalized secondary 
effluent is then routed to the UV channel for disinfection. Final effluent is discharged through an outfall 
into Port Madison Bay in Puget Sound. Sludge is wasted from the SBRs to a sludge holding tank prior to 
thickening in the GBT. The thickened sludge is returned to the holding tank and subsequently 
transported by tanker trucks to the CKTP for further treatment.  Because only one holding tank is 
available, where both un-thickened WAS and thickened WAS are routed, some of the thickened sludge is 
re-thickened and the thickened sludge is also diluted by the un-thickened WAS, resulting in lower overall 
sludge concentration for the thickened sludge hauled from the plant.  Figure 2-1 shows the plant 
process flow schematic. 

The Suquamish WWTP was designed for an ADF of 0.4 mgd, with the headworks and all plant piping 
designed for 2 mgd.  The effluent limits defined by the current NPDES permit are summarized in 
Table 1-2.  



Section 2 
Kitsap County Suquamish WWTP:  

Thickening Basis of Design Summary and Plant Capacity Assessment 

 

2-2  
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

BasisOfDesign_Summary_FINAL_Rev3.docx 

 
Figure 2-1. Suquamish WWTP Existing Process Schematic 

 

2.2 Unit Process Capacity and Condition Assessment 
A preliminary assessment of the unit process capacities was conducted using original design criteria or 
existing nameplate information. Biological process modeling and hydraulic profile analyses were not 
performed as part of this assessment. In addition, a condition assessment of the major equipment was 
performed based on input from the plant staff. The results of both assessments are combined and 
summarized in Table 2-1.  

Most of the major process tanks and equipment other than those in the solids handling system currently 
have adequate capacity.  However, a number of equipment, especially in the headworks, may require 
replacement in the near future due to wear and tear of the equipment as they approach the end of their 
operating life. Based on information given in the 1995 plant upgrade design drawings, the hydraulic 
capacity of the headworks and all piping was designed for a peak hour flow (PHF) of 2.0 mgd, while all 
other unit processes were designed for a PHF of 1 mgd. The projected 2033 peak hour flow is 1.19 mgd, 
as shown in Table 1-3. Therefore, the liquid stream processes, including the SBRs and UV system, are 
expected to require upgrade or expansion before 2033 to accommodate the projected plant flows.  



Kitsap County Suquamish WWTP:  
Thickening Basis of Design Summary and Plant Capacity Assessment Section 3 

 

 2-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

In terms of loading capacity, the main constraints are the SBR aeration system and the solids handling 
system. The solids handling system will be upgraded as part of this project and the design criteria are 
discussed below in Section 5. The nominal capacity of the existing GBT is a throughput of 40 gallons per 
minute (gpm). Assuming an effective operating time of 32 hours per week and average WAS solids 
concentration of 5,000 mg/L, this corresponds to an average production capacity of approximately 460 
pounds per day (lb/d). As shown in Table 1-4, the projected mass loading rate in 2014 is 490 lb/d. 
These estimates indicate that the GBT unit is at or nearing its capacity, corroborating the plant staff’s 
observations in the field. 

The SBR aeration system consists of three aeration blowers and jet aerators in the SBR basins. The jet 
aerators operate in conjunction with the recirculation pumps to provide a two-phase flow into each basin 
during the aerated fill-and-react phases of each SBR cycle. Each SBR basin has a dedicated blower, with 
the third blower serving as a common standby blower. The 1995 plant upgrade design documents 
indicate a rated capacity of 264 standard cubic feet per minute (scfm) for each blower and a standard 
oxygen requirement (SOR) of 2,166 lb/d. The latter was assumed to represent the maximum month 
oxygen delivery capacity of the aeration system and was used to estimate the corresponding maximum 
month BOD loading limit. Because oxygen is consumed in the SBRs for nitrification as well as 
carbonaceous BOD oxidation, oxygen requirements associated with the former are also included in the 
calculations assuming partial nitrification as shown in the historical data. The analysis shows a 
maximum month BOD loading capacity of approximately 590 lb/d.  

2.3 Recommended Improvement Plan 
Figure 2-2 shows the recommended plant improvements both to remove a capacity bottleneck and to 
replace equipment that will reach the end of its operating life. The plant improvements are marked on a 
curve indicating the projected maximum month plant flow expressed as a function of year and equivalent 
residential units (ERUs). Current sewer billing records show a total of 892 sewer accounts in the 
Suquamish service area. For this analysis, a sewer account is assumed to correspond to 1 ERU. The 
plant average dry weather flow was assumed to increase by 2 percent per year due to population growth, 
as discussed in Section 2. Except for the first year (in 2014, when I/I reduction is assumed to be 
implemented, thus reducing the maximum month flow), the maximum month flow increases 
proportionally with time and ERUs. If the actual growth rate differs from 2 percent, the actual year of the 
capacity-driven improvements will change from what is shown. The timing of capacity-driven 
improvements relative to the number of ERUs would remain the same, regardless of the year in which 
they occur.   

The first set of improvements shown on Figure 2-2 to be implemented in 2014 is grouped together and 
referred to as the Phase 1 plant upgrade project.  The Phase 1 project will include the following:  

• Replacement of GBT with new rotary drum thickener 

• Replacement of existing thickener feed pump with new pump 

• Replacement of existing thickened sludge pump with new pump 

• New TWAS tank 

• Plant PLC upgrade 

The SBRs, including the decanters, were designed for a PHF of 1 mgd.  Therefore, it was assumed that 
when the projected peak hour flow reaches 1 mgd in 2023, new or retrofitted decanters would be 
required to accommodate the future peak flows.  The existing UV channel includes space for a third UV 
bank; therefore, the UV system capacity constraint shown to occur in 2023 can be removed by adding 
the third bank in the channel.   



Section 2 
Kitsap County Suquamish WWTP:  

Thickening Basis of Design Summary and Plant Capacity Assessment 

 

2-4  
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

BasisOfDesign_Summary_FINAL_Rev3.docx 

Table 2-1. Unit Process Design Criteria and Condition Assessment 

Equipment  # units Type Capacitya Existing 
conditionb 

Estimated 
remaining 

lifeb 
Comments 

Headworks   Nominal PHF: 2 mgd    
Raw sewage screen 1 1/4" rotary screen with screw 

conveyor and screenings 
dewatering compactor 

2 mgd Fair 5 years Need rock trap for influent line 
Plugging problems with compactor 

Grit removal tank  1 - 2 mgd Good - - 
Grit removal pump 2 Recessed impeller 150 gpm at 25' TDH, 100 

gpm at 20' TDH 
Fair 5 years - 

Grit classifier 1 Inclined screw  200 gpm, 400 lb/d Poor - Fair 10 years Needs new auger  
Sequencing batch 
reactors 

  Nominal PHF: 1 mgd    

SBR tanks 2 - 0.39 Mgal (volume) Good - Need sump pump isolation valve and new coating 
Decanters 2 Floating  50,000 gal/cycle at peak 

flow of 1,833 gpm 
Fair 5 – 10 years  

Aeration blowers 3 Rotary lobe 264 scfm - -  - 

Aerators 2 Jet aerators 2,166 lb/d (SOR)c - - Estimated to correspond to max month BOD loading 
capacity of 590 lb/d (blowers + aerators) 

Recirculation pumps 3 Horizontal centrifugal 1,465 gpm at 20–25' TDH - - Includes one common spare; used for mixing and jet 
aeration 

Equalization basins 1 - 69,000 gal (volume) - - Designed to equalize 1 mgd peak hour flow  
UV disinfection   Nominal PHF: 1 mgd    
UV channel 1 Open channel -  Good - Need flow control valve update and better automation 
UV lamps 72 Low pressure horizontal  - - Two banks (space for third bank) 
W3 pumps 2  Centrifugal 40 gpm - - Problem feeding from UV channel 

Outfall and diffuser 
 12” diameter outfall and 

diffuser, including two 6-inch 
and one 4-inch ports 

2.6 mgd (outfall)d 
3.1 mgd (diffuser) d 

Good - Outfall inspection conducted in February 2010 indicated  
diffuser and ports were in good condition. 



Kitsap County Suquamish WWTP:  
Thickening Basis of Design Summary and Plant Capacity Assessment Section 2 

 

 2-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

Table 2-1. Unit Process Design Criteria and Condition Assessment 

Equipment  # units Type Capacitya Existing 
conditionb 

Estimated 
remaining 

lifeb 
Comments 

Solids handling       
Sludge storage tank 1 - 32,000 gal - - - 
Blowers 2 Rotary lobe 200 acfm - - - 
Thickener feed pump 1 Progressing cavity 60 gpm at 30 psi - - Needs new augur and stator 
Gravity belt thickener 1 - 40 gpm at 0.4%–1% TS - - Capacity marginally sufficient for current flows.  

Thickened sludge pump 1 Progressing cavity 40 gpm at 30 psi - - Actual operating capacity marginally sufficient for current 
flows.  Built into GBT.  

Truck loading pump 1 Centrifugal - - - Marginally sufficient for current flows and % solids. Cannot 
pump 4-5% thickened sludge into truck. 

       

a. Capacity and design values given in the plant design drawings for Kitsap County Wastewater Treatment Plant at Suquamish, Washington by Parametrix, Inc., dated December 1995, or as 
shown on existing equipment nameplates (thickener feed pump, thickened sludge pump, and truck loading pump). 

b. Existing condition and estimated remaining life based on operator input.    
c. Standard oxygen requirement (SOR) of 2,166 lb/d given in the technical memorandum prepared by Parametrix dated 6/30/1995 establishing the process design criteria. In the design 

drawings (dated December 1995), an oxygen requirement of 988 lb/d was given. These values are assumed to correspond to maximum month conditions. 
d. Hydraulic capacity of outfall and diffuser given in Suquamish Wastewater Facilities Plan and Engineering Report dated September 1995. Outfall capacity was estimated to avoid 

surcharging an upstream manhole (Manhole 19A) when tidal elevations are at the mean higher higher water level (approximately 4.6 feet above MSL).  Diffuser capacity was estimated 
assuming a maximum exit velocity of 10 ft/s through the ports. 

 

   



Section 2 
Kitsap County Suquamish WWTP:  

Thickening Basis of Design Summary and Plant Capacity Assessment 

 

2-6  
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

BasisOfDesign_Summary_FINAL_Rev3.docx 

 

 
 

Figure 2-2. Schedule of recommended plant improvements 

 



 

 

 3-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
BasisOfDesign_Summary_FINAL_Rev3.docx 

Section 3 

Solids Thickening Evaluation 
As the capacity assessment indicates, the capacity of the existing solids handling system is limited to 
processing only existing flows. The poor physical condition of most of the equipment leads to increased 
maintenance activities and costs.  

Also, the WWTP does not have a dedicated thickened sludge storage tank, but instead employs 
recuperative thickening using a single tank for WAS and TWAS. A separate thickened sludge storage tank 
would allow thicker solids to be hauled to the Central Kitsap Treatment Plant (CKTP), thereby reducing 
the number of truck trips. An initial and conservative life-cycle cost analysis showed a payback period of 
approximately 10 years to offset the cost of a new thickened sludge storage tank. 

This section describes the selection process of the solids equipment and summarizes other 
miscellaneous improvements that the plant staff requested. 

3.1 Thickening Technology and Selection 
As part of a comprehensive facility planning process at the CKTP, the County selected RDTs as the 
process for thickening WAS. This decision was based largely on positive feedback that the County 
received during tours of other facilities using RDTs for similar applications. Another appealing feature to 
plant staff is the simplicity of the machine in having relatively few moving parts and slow rotational 
speeds.  

Based on the County’s research on thickening devices, comfort level with RDT, and desire to have 
common processing elements between WWTPs where possible, the decision was made to replace the 
existing GBT with an RDT.  

3.2 Rotary Drum Thickener 
Based on the hydraulic loading calculations and operating the RDT 8 hours per day, 5 days per week, the 
required flow rate to the thickening operation would be 32–48 gpm for the average annual loading in 
2013 and 2033 with a winter maximum month flow of 61 gpm in 2033. If reduced hours of operation 
are required, such as 6 hours per day, 5 days per week, the average annual flow would be 42–64 gpm 
and the winter max month is 81 gpm. Note that it is assumed that the weekend solids accumulation is 
processed throughout the week. If an 8-hour shift on Mondays is required to process the solids from the 